
 

 
 

 

 

Performance assessment and holistic 
technology evaluation 

 

Deliverable 5.5 
 
 
Draft version (Confidential) 
 
WP5 On site piloting and performance evaluation (T5.4) 
Lead beneficiary: HBO 
 
Authors: Lena Breitenmoser (FHNW), Christian Kazner (HBO), Paul Campling (VITO) 
Contributors: Sofie Van Ermen (VITO), Luca Ofiera (HBO), Karina Rohrer (FHNW), Eldon Raj (IHE Delft Institute of Water 
Education), Alfieri Pollice (CNR-ISRA), Aditya Sharma (Indian Institute of Technology – Kanpur), Auchitya Verma (Indian 
Institute of Technology – Kanpur) 
 
 

Approved by WP Manager: Prof. Christian Kazner 

Date of approval 31/01/2024 

Approved by Project Coordinator Dr. Paul Campling 
[...]
This project has been co-funded by Department of Biotechnology (DBT), Government of 
India.  

1 

CHAPTER 1 - Introduction 

CHAPTER 1 INTRODUCTION 

 
The final task in WP5 (On-site piloting and performance evaluation) is to carry out a performance 
assessment and technology evaluation. This is done by analyzing the piloting results and 
conducting a holistic technology evaluation using economic, environmental, and social indicators. 
 

The selection of wastewater treatment technologies should consider different criteria, such as 

effluent quality, treatment costs, process complexity and reliability, and electricity and land 

requirements (Tare & Bose, 2009; Kumar & Goyal, 2020). Common wastewater ('sewage') 

treatment trains in the Ganga River Basin are primary settling followed by a secondary treatment, 

such as sequential batch reactors (SBR), activated sludge (ASP), upflow anaerobic sludge blanket 

(UASB) and polishing ponds, a series of waste stabilization ponds, or membrane bioreactors (MBRs) 

(CPCB, 2021; Pavitra Ganga Deliverable 2.1). 

 

The performance assessment and technology evaluation assesses and compares the Pavitra Ganga 

treatment trains against benchmark treatment trains using a set of evaluation criteria. We integrate 

the piloting results from WP3&5 (i.e. Deliverables 3.3, 3.5, 5.1 and 5.4), the treatment train 

comparison and modelling results (i.e. Deliverable D7.1/7.2) and the occupational health risk 

assessments (i.e. Deliverable D2.4) into a holistic technology evaluation. In addition, the impact 

potentials of wastewater treatment and reuse on human health and the environment are assessed 

using life cycle analysis and quantitative microbial risk assessment. Life cycle costs were calculated 

in Deliverable D7.2. We then compare the annualized CAPEX and OPEX of the treatment trains.  

 



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

2 

CHAPTER 2 - Evaluation criteria and assessment methods 

 

CHAPTER 2 EVALUATION CRITERIA AND ASSESSMENT 
METHODS 

HOLISTIC TECHNOLOGY EVALUATION CONCEPT 

This document assesses the piloted treatment trains in Kanpur and Delhi (cf. WP5) using technical, 

economic, environmental, and social evaluation criteria (cf. Tare & Bose, 2009; Kalbar et al., 2012) 

(Figure 1).  

 

The piloted treatment trains in Pavitra Ganga are considered alternative secondary and tertiary 

treatment processes to established wastewater treatment trains (c.f D3.5 & D5.3). Deliverable D7.2 

modelled large-scale treatment train scenarios with the piloted and benchmark technologies  

(> 400,000 p.e.) for Kanpur. This document uses those scenarios with UV disinfection to achieve 

the NGT 2019 STP effluent discharge standards (Table 1). Small-scale treatment trains (< 2,000 p.e.) 

are added for this assessment to consider small-scale treatment solutions, such as constructed 

wetland plus (CW+), structured adsorbers and photoactivated sludge (PAS).  

 

The resource (i.e. energy, chemicals and land requirements) and emission indicators (i.e. effluent 

qualities and sludge quantities and qualities) are then used to assess the impact potentials of the 

treatment trains. Life cycle analysis and life cycle cost analysis are applied to evaluate environmental 

and economic impacts. Quantitative microbial risk assessment estimates the potential of reduced 

gastrointestinal infections (Figure 1).  



 

 

 

This project has received funding from the European Union's Horizon 2020 research and 
innovation programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of 
India.  

3 

CHAPTER 2 - Evaluation criteria and assessment methods 

 

Figure 1: Holistic Technology Evaluation Concept for large- and small-scale treatment trains using 
multiple evaluation criteria and impact assessment methods. 

 

TREATMENT TRAIN SCENARIOS 

TREATMENT TRAINS 

The treatment train scenarios are shown in Table 2. The large-scale, centralized treatment train 

scenarios (400,000 – 500,000 p.e.) are based on Deliverable 7.2, which compared classical 

upgrades (reference, R1) of the existing STP Jajmau (baseline, B) with alternative treatment trains, 

i.e. Andicos UF membrane and SFD-MBR as secondary treatment. The treatment trains also 

included sewage sludge treatment, i.e. digestion for energy recovery. If required, the treatment 

train scenarios are complemented with a UV disinfection process to achieve faecal coliform 

standards of 230 MPN/100mL (i.e., for the classical upgrade and the SFD-MBR microfiltration). An 

MBR treatment train (based on ultrafiltration, R2) is added to the upgraded aeration treatment trains 

as a second reference technology.  

 
The small-scale treatment train scenarios (<2,000 p.e.) comprise SFD-MBR and Andicos UF 

membrane filtration as secondary treatment followed by CW+ as tertiary treatment (i.e. SFD-MBR 

+ CW+ and Andicos + CW+). The PAS treatment train is also considered for decentralized, small-

scale applications. Energy recovery is included in the scenarios (thermophilic digestion). 

Benchmark technologies are activated sludge process (reference R1) and MBR (R2).  



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

4 

CHAPTER 2 - Evaluation criteria and assessment methods 

 

EFFLUENT TREATMENT AND WATER REUSE STANDARDS 

The effluent qualities of the treatment train scenarios are first evaluated against the Indian effluent 

discharge standards (NGT, 2019). The CETP effluent discharge standard (MoEFCC, 2016) of 2 mg/L 

for irrigation on land is referred to for trivalent chromium.  

 

The Indian STP effluent discharge norms for water reuse are more stringent than the EU standards 

for agricultural reuse (Table 1). TN and TP are not specified in the EU minimum water quality 

requirements for agriculture since those macronutrients can replace some mineral fertilizers.  

 

Faecal coliform standards are 0-230 MPN/100mL, depending on the irrigated crop type. Faecal 

coliform standards of 1000 CFU/100mL (ca. 1000 MPN/1000mL) are allowed for drip irrigation 

according to EU water reuse guidelines, otherwise, standards are set lower, i.e. <10 / <100 

CFU/100mL (EU, 2020). The WHO guidelines set E. coli standards at 1000 - 10000 CFU/100mL for 

unrestricted irrigation of root and leafy crops (WHO, 2006).  



 

 

 

This project has received funding from the European Union's Horizon 2020 research and 
innovation programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of 
India.  

5 

CHAPTER 2 - Evaluation criteria and assessment methods 

Table 1: Indian effluent discharge standards (MOEFCC, 2017; NGT, 2019) and EU water reuse quality standards (EU, 2020) 

Parameter STP effluent 
discharge class I/ 
other (NGT, 2019) 

Recommended norms for water reuse (CPHEEO, 2012) - 
agriculture 

EU Water quality class 
A* (EC, 2020) 

EU Water quality class 
B** (EC, 2020) 

Non-edible crops Edible crops – 
raw 

Edible crops - 
cooked 

pH 6.5-9.0      
TSS (mg/L) 30/50 30 0 30 ≤10 <35 

BOD (mg/L) 20/30 20 10 20 ≤10 ≤25 

COD (mg/L) 100/150 30 Not specified 30 <125 <125 

TN (mg/L) 15 10a 10a 10a   

TP (mg/L) 1 2 5 2   

Fecal coliforms 
(MPN/100mL) - 
desirable 

230/1000 230 0 230 ≤10 ≤100 

Helminths 
(egg/L) 

- < 1 < 1 < 1 ≤1 ≤1 

Legionella ssp 
(CFU/L) 

- -   <1000 <1000 

* all food crops, including root crops consumed raw and food crops where the edible part is in direct contact with reclaimed water- all irrigation methods;  
** Food crops consumed raw where the edible part is produced above ground and is not in direct contact with reclaimed water, processed food crops and non-food crops including crops to 
feed milk- or meat-producing animals - all irrigation methods 
a  Norms for both Total Kjeldal Nitrogen and Nitrate are set at 10 mg/L



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

6 

CHAPTER 2 - Evaluation criteria and assessment methods 

 

Table 2: Treatment train scenarios (all scenarios, except ASP existing, include digestion for energy recovery) 

Scenario 
name 

Description Pre-
treatment 

Primary 
Treatment 

Secondary Treatment Tertiary 
Treatment 

Disinfection Sludge treatment 

ASP 
existing 
(B) 

Present 
treatment 
Jajmau 

Fine 
screen/grit 
removal 

Primary 
clarifier 

Activated sludge w/ secondary 
clarifier 

- - Sludge thickeners/ 
Drying beds 

ASP new 
(R1) 

Full  
N-removal + 
disinfection 

Fine 
screen/grit 
removal 

Primary 
clarifier 

Activated sludge (fine bubble 
system, larger aeration tanks) w/ 
secondary clarifier 

- UV Thermophilic digester/ 
Sludge thickeners/ 
Drying beds 

Andicos Andicos 
alone 

Fine 
screen/grit 
removal 

Primary 
clarifier 

IPC UF membrane + ASP w/ 
secondary clarifier 

- - Thermophilic digester/ 
Sludge thickeners/ 
Drying beds 

Andicos + 
CW+ 

Andicos + 
CW+ 

Fine 
screen/grit 
removal 

Primary 
clarifier 

IPC UF membrane + ASP w/ 
secondary clarifier 

CW+  Thermophilic digester/ 
Sludge thickeners/ 
Drying beds 

SFD-MBR SFD-MBR + 
disinfection 

Fine 
screen/grit 
removal 

Primary 
clarifier 

SFD MBR - UV Thermophilic digester/ 
Sludge thickeners/ 
Drying beds 

SFD-MBR 
+ CW+ 

SFD-MBR + 
CW+ 

Fine 
screen/grit 
removal 

Primary 
clarifier 

SFD MBR CW+  Thermophilic digester/ 
Sludge thickeners/ 
Drying beds 

PAS PAS + 
disinfection 

Fine 
screen/grit 
removal 

Lamella 
settler  

PAS - UV Thermophilic digester/ 
Sludge thickeners/ 
Drying beds 

MBR (R2) MBR alone Fine 
screen/grit 
removal 

Primary 
clarifier 

MBR - - Thermophilic digester/ 
Sludge thickeners/ 
Drying beds 



 

 

 

This project has received funding from the European Union's Horizon 2020 research and 
innovation programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of 
India.  

7 

CHAPTER 2 - Evaluation criteria and assessment methods 

EVALUATION CRITERIA AND DATA 

The treatment train scenarios are assessed comparatively applying the following criteria and 
indicators.  

REMOVAL EFFICIENCY/ EFFLUENT QUALITY 

Indicator: The removal efficiency (%) of the treatment trains of the target pollutants (BOD, COD, 
TSS, TN, TP, faecal coliforms) as per the Indian STP effluent treatment standards (NGT, 2019;  
Table 1).  
 
Removal efficiencies of the target pollutants (BOD, COD, TSS, TN and TP) of the piloted treatment 
trains are discussed in Deliverables 5.3 and 5.4. Model outputs (from D7.2) or literature values are 
used for the benchmark treatment train scenarios.  
 
E. coli removal (used as an indicator for faecal coliforms) was measured from June to November 
2022 (published in Bablola et al., 2023; Deliverable 2.4) at 130 MLD STP Jajmau. E. coli removal for 
the alternative treatment trains is estimated from lab-scale tests (Babalola et al., 2023, D3.5), 
technology manufacturer specifications or literature.  
 
Chromium removal (total chromium, CrIII and CrVI) was measured during July to September 2023 
(Cedeno-Villarreal, 2023) at the 130 MLD STP Jajmau. Chromium removal for the alternative 
treatment trains is estimated based upon the results from technology pilots (Cedeno-Villarreal, 
2023), technology manufacturer specifications or literature.  

ENERGY CONSUMPTION 

Indicator: The consumption of electricity (kWh/m3) to operate the treatment train. 
 
Energy consumption decreases exponentially when moving from small-scale to large-scale 
treatment plants (Gandiglio et al., 2017). The electricity consumption (kWh/m3) is estimated per 
treatment train in Deliverables 3.5 and 7.2 and compared to literature values (Tare & Bose, 2009; 
Gandiglio et al., 2017).  

CHEMICAL CONSUMPTION 

Indicator: The consumption of chemicals (kg/m3) to operate the treatment train. 
 
Chemicals used in wastewater treatment are coagulants, flocculants, disinfection chemicals, 
membrane cleaning agents and antiscalants, sludge conditioners, and others. The chemical 
consumption for the treatment trains was assessed in Deliverable D7.2, looking at polymer 
equivalents needed in the primary clarifiers and for sludge conditioning. Other chemicals, such as 
e.g. cleaning chemicals for membranes, are not quantified for the LCA. 
 
 



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

8 

CHAPTER 2 - Evaluation criteria and assessment methods 

 

SLUDGE PRODUCTION 

Indicator: The quantity (kg total solids (TS)/m3) and quality (mg of pollutants/m3) of sewage sludge 
produced during the operation of the treatment train. 
 
Sludge quantities of the treatment trains were calculated in Deliverable D7.2 and complemented 
with literature values for the small-scale and benchmark technologies.  
 
Sludge quality parameters addressed in this deliverable are N and P, which could also be recovered 
as plant nutrients but cause a series of environmental impacts if not. In addition, total Cr levels and 
their effects on the environment are reported. Total N and P in sewage sludge are calculated from 
the removal efficiencies of the treatment trains (mass balance). Total Cr levels in sewage sludge 
derive from two MSc theses (Cedeno-Villarreal, 2023; Eggimann, 2024).  

LAND REQUIREMENTS 

Indicator: The land area (m2/m3) required to operate the treatment train. 
 
Land area requirements are essential for areas with limited space, such as dense urban areas. Land 
area requirements per treatment train derive from literature values.  
 

CAPEX/OPEX 

Indicator: The annualized capital expenses (INR/m3) for planning and constructing the treatment 
train and the annualized operational costs (INR/m3) to operate the treatment train.  
 
Capital expenses (CAPEX) include construction materials, technical equipment, and electrical and 
mechanical installations (cf. D7.2). Operational expenses (OPEX) comprise electricity costs, costs 
for consumables, spare parts, repairs, and labour (D7.2).  
 
CAPEX and OPEX (electricity costs and consumables for sewage sludge dewatering) for the large-
scale treatment trains are modelled in D7.2. For the small-scale treatment trains, CAPEX/OPEX are 
estimated from technology manufacturer specifications, key informant interviews and literature 
(Rohrer, 2024).  

RESOURCES RECOVERY 

Indicator: Potential to recover energy (gross energy recovery kWh/m3) and nutrients (potential P 
recovery kg P/m3) from wastewater or sewage sludge. 
 
The potential to recover energy from sewage sludge for the treatment trains was calculated in D7.2 
and supplemented with literature values (e.g., for Andicos' co-digestion of food waste + sewage 
sludge).  
 
The potential to recover nutrients from sewage sludge is based on mass balance calculations 
(theoretical nutrient recovery).  



 

 

 

This project has received funding from the European Union's Horizon 2020 research and 
innovation programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of 
India.  

9 

CHAPTER 2 - Evaluation criteria and assessment methods 

ROBUSTNESS 

The treatment trains' reliability, flexibility and complexity influence the wastewater treatment 
systems' robustness. The robustness of the treatment trains is assessed based on Pavitra Ganga's 
expert judgement and experiences from the Project (cf. D5.4) 
 
Indicator: The reliability of the systems to achieve adequate performance for a specific period 
and under particular conditions (Kalbar et al., 2012) 
 

• Variability of the treatment effectiveness under regular and extreme conditions 

• Probability of technical failures 

• Impact of failures upon effluent quality 
 

Indicator: The flexibility to upgrade and/or increase additional hydraulic and/or organic load  
(Kalbar et al., 2012).  
 
Indicator: The complexity of the treatment train based on  

• Number of technical elements 

• Complexity of technical units (low-tech vs high-tech 

• Level of automation  

• Availability of spare parts, chemicals and consumables in India 

LEVEL OF EXPERTISE REQUIRED FOR OPERATION 

Indicator: The level of expertise required to operate and maintain the treatment train (low, average, 
high). 
 
Regular O&M tasks of wastewater treatment plant operators and staff include (ILO, 2012):  

• Starting and stopping pumps, engines, and generators to control the flow of raw sewage 
through wastewater treatment plants 

• Monitoring of control panels, adjusting valves and gates manually or by remote control to 
regulate the flow of wastewater through the wastewater treatment plant  

• Inspects and observes treatment process/equipment regularly 

• Collecting samples and making routine analyses of wastewater at various points in the plant 
process (using a dipper or bottle) 

• Pumping and transferring sludge from sludge tanks to sludge disposal 

• Cleaning, i.e. skimming grease, cleaning intake wells, screens and drying beds, using 
chemicals and detergents  

• Tending pumps, conveyors, blowers, chlorinators, vacuum filters, and other equipment 
used to treat wastewater (e.g. lubricating, repairing parts where necessary  

• Maintaining chemical feed pumps to ensure proper dosage of chemicals (checking 
chemical levels and refilling/replacing containers)/ manual adding of chemicals (such as 
ammonia or chlorine)  

• Maintaining the surrounding/ wastewater treatment grounds (e.g. mowing). 
The expertise required for the treatment trains is assessed based on Pavitra Ganga's expert 
judgement and experiences from the Project (cf. Deliverable 5.4).  



 

 

 

This project has received funding from the European Union's Horizon 2020 research and innovation 
programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of India. 
 

10 

CHAPTER 2 - Evaluation criteria and assessment methods 

 

OCCUPATIONAL HEALTH RISK 

Indicator: The number of low, medium, high and very high occupational health risks arising during 
the operation of the treatment train. 
 
Semi-quantitative risk assessments of different wastewater treatment technologies were conducted 
in WP2 and presentedin Deliverable 2.4. They are based on the likelihood of an event x severity 
matrices provided by the World Health Organisation (WHO, 2015) and ILO factsheets on common 
occupational health hazards for wastewater treatment operators (i.e., accidents, physical, chemical, 
biological, ergonomic).  



 

 

 

This project has received funding from the European Union's Horizon 2020 research and 
innovation programme under grant agreement No 821051. 

This project has been co-funded by Department of Biotechnology (DBT), Government of 
India.  

11 

CHAPTER 3 - Impact Assessment methods 

CHAPTER 3 IMPACT ASSESSMENT METHODS 

QUANTITATIVE MICROBIAL RISK ASSESSMENT 

A quantitative microbial risk assessment (QMRA) is applied to assess gastrointestinal infections 

among the downstream farmers of the STP Jajmau using wastewater from irrigation canals (cf. 

Deliverable D2.4). The number of averted gastrointestinal infections is modelled, i.e. showing the 

impact of irrigation water quality improvement by implementing alternative (Pavitra Ganga) 